

Report Date: 3/9/2022 6:25 AM  
 Test: 3 Point Bend - ROLAGS  
 Batch: Windshield Repair Test II

Specimen details

Specimen ID	Date	Time	Type	Width
UB 2WB frfr 40 cps resin 1_02272022_081402	2/27/2022	8:14 AM	3 pt. Bend	0.9in
UB 2WB frfr 40 cps resin 2_02272022_081715	2/27/2022	8:17 AM	3 pt. Bend	0.9in
UB 2WB frfr 40 cps resin 3_02272022_082033	2/27/2022	8:20 AM	3 pt. Bend	0.9in

Specimen ID	Depth	Span Length
UB 2WB frfr 40 cps resin 1_02272022_081402	0.250in	9.842in
UB 2WB frfr 40 cps resin 2_02272022_081715	0.250in	9.842in
UB 2WB frfr 40 cps resin 3_02272022_082033	0.250in	9.842in

Test Results

	MaxLoad	MaxStress
Unit	N	MPa
Lower limit	0.000	0.000
Upper limit	0.000	0.000
UB 2WB frfr 40 cps resin 1_02272022_081402	667.128	271.390
UB 2WB frfr 40 cps resin 2_02272022_081715	725.639	295.192
UB 2WB frfr 40 cps resin 3_02272022_082033	763.954	310.779

Ultra Bond 40 cps chip resin. Mean of the new laminated glass batch was 664 Newtons



